FO1 54\ CONTROL ASSY.




© 00 N o 0o b~ w N P

N o =
w N Rk O

14A
15
16
17
18
19
20
21
22
23
24
25
26
27

FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1
FO1

40450P090000
40480P090000
40100P090000
B0281060356H
B0703000060H
BO700000060H
40031J000022

40001P180010
40500M140006
40600M140005
40210N290000
40300P090001
40400P090001
40080P25000Z
B0407060005H
40023P250000
B0109060126H
B0O709000060H
B04170600044
40710P090101
B0255120506H
40720P090001
402835010000
B0702000060H
B0109060256H
55061L290000

B0107060256H

ERIFEREMH
aRERAN

T3 EHBAEH

IRETM6x35

#E6

SHREETAE6

BFHRIR

EREEE

EESFHX

AHEFX

GIFBAH

i (s 2ASUas
Elais i
HesRFRAEN
NEIE=EIREM6

T3 B ES
NASLE=HIZIEMEx12
HBED6

B#HEEMe6
RZERITIEEAM

M7 EESLIRETM12x1.25%50
R LR RE

Ta3km6

BE 96

IZHEM6EX25

[EBIERAE ZR0ET
INASLE=HIREM6x25

LR VIEW MIRROR ASSY

RR VIEW MIRROR ASSY
HANDLE BAR ASSY
SCREW M6x35

WASHER ®6

SPRING WASHER 6

GRIP END

LEFT HANDLEBAR GRIP
LEFT HANDLEBAR SWITCH
RIGHT HANDLEBAR SWITCH
RIGHT HANDLEBAR GRIP
THROTTLE CABLE ASSY
CLUTCH CABLE ASSY
CLUTCH LEVER ASSY

NUT M6

HANDLEBAR RUBBER CLIP
BOLT M6x12

WASHER 6

NUT M6

REAR BRAKE PEDAL
SCREW M12x1.25%x50

REAR BRAKE PEDAL MOUNTING BASE
SECTION HEADER M6
WASHER 6

BOLT M6x25

BRAKE PUSH ROD

BOLT M6X25

N PR R R R R R R P R ® R R P R P R R RFPNMNDNDNMNDNR R BR



Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
28 FO1  40702P090000 RS AR REAR BRAKE RETURN SPRING 1
29 FO1  40780J860100 RZE B PR AR R B BRAKE PEDAL LIMITING BOLT ASSEMBLY 1
30 FO1  40084P250001 BREFREILEESEEFX) CLUTCH LEVER 1
31 FO1  91090P250000 BEFRAE(LE) CLUTCH SWITCH 1
32 FO1  91190P25001Z ABSFFEEAK ABS SWITCH ASSY. 1



F02 i FRONT FORK ASSY.

NO. Pozgi_on CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO2  B0205080256K A7 AEESLIZETM8 25 SCREW M8x25 4
2 FO2  43014P090000 J3 A8 e UPPER HANDLEBAR HOLDER 1
3 FO2  43013P090000 F R TEE LOWER HANDLEBAR HOLDER 2
4 FO2  47015P010010 HEE SILENCING PLUG 4
5 FO2  40086P010002 EFEAEAZTE HANDLE POEITIONING STUD,M10 2



© 00 N O

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25

FO02
FO02
FO02
FO02
F02
FO02
FO02
FO02
FO02
FO02
F02
FO02
FO02
FO02
FO02
FO02
FO2
FO02
FO02
FO02

43049P250000
43011P090000
B0281080256H
B04821012552
B0207060202H
430085010010
43009P260000
430055010000
43130S010000
43100P090000
B0281080256H
08332P090000
43035P090000
43300P090000
B01090602065
86300P090000
43200P090000
43260P090000
43290P090000
129216360000

B R EMRET
FER

#ZHEMBx25
BH2EM10x1.25

RSBz SLIRETM6>20

FEXR R ENRE
LS
BrE
S LD
TEARAB M
I2FEMBX25
KT FLEMR
EIE=ppA= e e
NASLE=HIEEM6Ex20
EILTSZREZN
I = e
ST
RELEM
SIHETEE

SCREW

UPPER BRACKET

BOLT M8x25

NUT M10x1.25

SCREW M6x%20

NUT

NUT

RING ANTI-DUST

BEARING

LOWER BRACKET

BOLT M8x25

HEADLIGHT LOWER BRACKET

BRAKE HOSE HOLDER

FRONT RIGHT SHOCK ABSORBER ASSY
BOLT M6x20

FRONT SIDE REFLECTOR

FRONT LEFT SHOCK ABSORBER ASSY
OIL SEAL,FRONT SHOCK ABSOBER
DUST SEAL,FRONT SHOCK ABSOBER
VALVE SPRING SEAT

P NN P NN R R R MR NDNR P NNDDNR PR



FO3 B¢ FRONT WHEEL ASSY.

/
q?_'"@ﬁ'-—;'l =
4 |
|
|
Position
NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO3  44004P090000 [EE: FRONT WHEEL AXLE M16x1.5x272 1
2 FO3  44005P090001 BT ED17xD30%32.7 FRONT WHEEL LEFT COLLAR ®17x®30%x32.7 1  start Vin ZBNP09003KBA96696
3 FO3  B0282060208H BEETM6x20 SCREW M6x20 6
4 FO3  45702P090001 B E GEAR RING,FRONT WHEEL 1  start Vin ZBNP09003LBB39774
5 FO3  45033P090000 BIHIENE FRONT BRAKE DISC 1
6 FO3  44017W200000 PhE DUST SEAL 22X40X7 2
7 FO3 B1403Z201100 =i AIR VALVE/RIM VALVE 1
8 FO3  44100P090000 HItCEAE FRONT RIM ASSY 1
9 FO3  44013D010002 RpavEs INNER TUBE STRIP 1
10 FO3 B141105F190Z RSME TUBE&TIRE 100/90-19 1
11 FO3  44016P090001 B AHE FRONT WHEEL RIGHT COLLAR 1



NO. POZ?_O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
12 FO3  B0417161504H BHIREFM16x1.5 U NUT M16x1.5 1
13 F03  B141105F1900 4MiA100/90-19 TIRE 100/90-19 1
14  FO03  B140205F1900 PIA4100/90-19 TUBE 100/90-19 1



FO4 Bii&F) FRONT DISK BRAKE ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO4  45400N220011 RIHERAB M FRONT MASTER CYLINDER 1
2 FO4  45078P300000 HE WASHER 8
3 FO4  45037J000100 BXLEIZE BRAKE HOSE BANJO BOLT 4
4 FO4  45240P090000 BIRRRE S 1

FRONT BRA8KE HOSE ASSY.I



© 00 ~N o O

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
28
29
30

Fo4
Fo4
FO4
FO4
Fo4
Fo4
Fo4
FO4
FO4
FO4
Fo4
Fo4
Fo4
FO4
FO4
FO4
Fo4
Fo4
Fo4
FO4
FO4
Fo4
Fo4
Fo4
Fo4
FO4
FO4

45270P090000
45500P090000
45110P180001
45700P090000
B01090602065
55140P100000
55400P090001
55500P090010
55110P100001
55240P090000
55270P090000
B0281080256H
BO700000080H
55041D010000
55042D010100
57041Vv030001
B0284060150A
65639P090000
65618J000000

45020P300000
45300J000010

45024P300000
B0417060004H
55037P250000
55037P250100
45023P250010
55300P090001

BRI HE Sk
BIZHIENRT B
HIFhEERE M
SUEEABS/ERK

NG A=THIEIEMEX20

SRR
[EHRA A
[EHIEhETLE
SRR 4B
R E SRk
[ERAEE Rk
IRIEMBx25
SHEEER
[ERRIE IR
REI
LIRS
IRETM6x15.2
ABSXAMRE
IPIRIRBTER A
BN FARLE
BIRIBIEIFR
FiRigLL
SEnEASIVE

ABSHE1E#M10%x1.0x30
ABS;HEIZt£M10%1.0x30
FHREES (HEZESFL)

[ERIEER

FRONT BRAKE HOSE ASSY.lI
FRONT LEFT BRAKE CALIPER
FRONT BRAKE PADS

ABS

BOLT M6x20

REAR BRAKE CUP

REAR MASTER CYLINDER
REAR BRAKE CALIPER

REAR BRAKE PADS

REAR BRAKE HOSE ASSY .|
REAR BRAKE HOSE ASSY.II
BOLT M8x1.25x25

SPRING WASHER 8
DECORATE BOARD
SPACER I

OIL CUP COVER

SCREW M6x%15.2

ABS DECORATIVE COVER
RUBBER PAD PROPYLENE RUBBER PAD
FRONT BRAKE LEVER
FRONT BRAKE SWITCH
BRAKE LEVER PIVOT SCREW
NUT M6

ABS HOSE BANJO BOLT

ABS HOSE BANJO BOLT
FRONT BRAKE MASTER CYLINDER HOLDER
REAR BRAKE SWITCH

T = e

1set

=

N = - S e e o e S e N L) S S ST

2pcs/set



FO5 jEA28 MUFFLER ASSY.

NO. PO;EO” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO5  47100P090072 AR IRIEAY MUFFLER COMP. 1 for Q19-12 Malaysia market
2 FO5  47050P090000 HES =B A EXHAUST PIPE GASKET 1
3 FO5 319025100000 AfERkaR OXYGEN SENSOR 1
4 FO5 B0407080005H 1REFM8 NUT M8 2
4A FO5  B04220800054 EAAREMS NUT M8 2
5 FO5  B0109080306H 1ZHEM8x30 BOLT M8x30 2
6 FO5  65613P260000 FIRITE PROTECTOR BUSH 2
7 FO5  65617H010010 BREI 2

RUBBER SLlEOEVE Il



Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
8 FO5  47760P090011 =ImEEM DECORATIVE COVER,MUFFLER 1
9 FO5  47023P090010 EIESGES FRONT DECORATIVE COVER,MUFFLER 1

10 FO5  B0703000060A $HE o6 WASHER 6 5

11 FO5 B0700000060A SREEHE] 06 SPRING WASHER 6 5

12 FO5  B0218060106A M7 AIEETMEX10 SCREW M6X10 5

13 FO5  B0417080004H BHHREM8 NUT M8 2

14 FO5  B0703000080A e o 8 WASHER 8 2

15 FO5  47003P090000 Hes gk MUFFLER METAL HALF CONE GASKET 2

16 FO5  47001P090000 2t FLANGE 1

11



FO6 25522 AIR CLEANER ASSY.

Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO6  49100P090002 SRzl L AIR CLEANER 1
2 FO6  B0109060106H M6 10 BOLT M6x10 2
3 FO6  49060P090000 TREs S P RERAR A CONNECTING BOARD 1
3A FO6  49061P090000 23 JEHR 5 A o AR CONNECTING BOARD 1
4 FO6  B01090601665 INAE=HIZIEM6%16 BOLT M6x16 2
5 FO6  49016N070000 REEN-EHE50 CLAMP 950 1

12



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 FO6 310015040000 HRUREERES TEMPERATURE SENSOR 1
7 FO6  49805B570000 MHAE-E#ED19.3x10x1 CLAMP 19.3x10x1 1
8 FO6  49025P090000 ESEkE WASTE GAS RECOVERY TUBE 1
9 FO6  06104N220001 KEERHED24x12x1.5 CLIP ®24x12x1.5 1
10 FO6  49922P090000 R SRR RS PIPE 1
11 FO6  50307J140302 W EfEe10 PLATE CARD HOOP 10 4
12 FO6  49710N070000 PRI LR VALVE EGR 1
13 FO6  49923P090000 BHRSTRRNEES PIPE 1
14 FO6  49912K670000 = CANISTER 1
15 FO6  57043P090000 TEEHER FIXING PLATE 1
16 FO6  B02810601262 BRETM6x12 SCREW M6x12 1
17 FO6  49200P090000 ORI (HRR) AIR CLEANER FILTER 1
18 FO6 658035010010 R P EERMG CLIP NUT M6 1

13



FO7 WAiMf8 FUEL TANK ASSY.

O,

:‘;‘ ’/
‘ /

28

1 S
29— II
IMPERIALE
\VV
F ‘ ‘ ‘ , h
17 18 20+
Position
NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO7  50100P09006Z SEFERAE(A00LLTTT) M1 FUEL TANK,PURPLE RED TT,WITH STICKER 1
1 FO7 50100P09003Z SHFEAE A (S EEEB2) NS FUEL TANK,BLACK B2,WITH STICKER 1
1 FO7  50100P09005Z SHFERB I (A00[ERCI) NS FUEL TANK,SILVER CJ,WITH STICKER 1
1 FO7 50100P09013Z SRR (A00LLTTT) N4 FUEL TANK,PURPLE RED TT,WITH STICKER 1
1 FO7 50100P09011Z SHFEAB S EREB2) LTS FUEL TANK,BLACK B2,WITH STICKER 1
1 FO7  50100P09012Z 1

SRFENBAE(A00INERCI NG FUEL TANK,lal LVER CJ,WITH STICKER



© 00 N o o b~ w N

N NN NN NN R P P R R P P P P
©® ~N o AN P O © N o o b W N P O

FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7
FO7

520193800000

50014J410000

50018Vv030000
B0200040052H
65651P090121
65661P090121
50005J000000

50002K020000
50800P090000
B0407060005H
50370P090000
50340N100001
50391N070010
50400P090000
B0109050166H
502607730005
49016B350010
B16010C21901
49905P130000
B17010105003
B16010728001
05534P090100
05534P090000
05533P090001
05535P090001

= BRI T
BRI E
R ITIRER
BRETM4X5
I A B AR 411 (Benelli BF)
TR ZEITRE I (Benelli==4E)
Zihh
RIS AR
e RRERE
NEIE=HEIREM6
SEEY
b=zl
HiEsrE
BAHIRAE M
PEHREM5x16
LR
= £HEp8.5%8%0.6
HE
(R SRS E $5%2%630
MLLRHFED10.5
SHE®7x11x800
AW (PR )
THAENEAE (FR )
ThAE & B bR Benel1i /2
A4 B AR Benel 1idy

SCREW Il M8x35

T BUSH

FUEL TANK BUFFER RUBBER
SCREW M4x5

LEFT DECORATIVE PLATE,MARK Benelli
RIGHT DECORATIVE PLATE,MARK Benelli

MOUNTING PAD FUEL TANK
RUBBER CUSHION

FUEL LEVEL SENSOR
NUT M6

FUEL TUBE

FUEL STRAINER

FILTER JACKET

FUEL PUMP ASSY

BOLT M5x16

ROLL OVER SENSOR
PLATE CLAMP ¢8.5%8x0.6
HOSE $4.5x®8.5x190MM
PIPE ®5x2x630

SPRING CLIP ©10.5
HOSE ®7x11x800

BLACK STICKER

SILVER STICKER
BENELLI LABEL,LEFT
BENELLI LABEL,RIGHT

15

N T = e = i =~ e o S e S S e N S N S T = S S ST N



FO8 EEH SEAT ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO8  08011P090000 BI2EM10 BOLT M10 2
2 FO8  51022P090000 BUEEEREAEE FRONT SEAT SPRING 2
3 FO8  51023P090000 RIEEHR A R ETEY T BUSH 2
4 FO8  51100P090020 BUEEEAAE FRONT SEAT ASSY 1
5 FO8  51200P090021 [REEEAA REAR SEAT ASSY 1

16



Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 FO8  65790P090000 [EREERR LI RAE REAR SEAT FIXING PLATE 1
7 FO8  52002P090001 [EHF GRAB RAIL 1
8 FO8  B0109060356H #EHEM6x35 BOLT M6x35 4
9 FO8  B0109060146H IEHEMEx14 BOLT,FLANGE,M6x14 2
10 FO8  B0417080004H BHiagme NUT M8 2
11 FO8  51103V030000 R R B RUBBER RING 2

17



F09 G128 SWING ARM ASSY

ORIVING CHRIN

ALY NG C2 4 AN LBSREZAYE V1K 8
lfruunuh‘-zs- (-

PLEASE REFER 70 N$E3 MANLAL FREE |

NO. PO;?_O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 FO9  53001P090000 [EIEERLE PIVOT SHAFT 1
2 FO9  53006P090000 EIEEINRE SWING ARM DUST COVER 2
3 FO9  53210P090000 [EHEE SEAL 2
4 FO9  B08000003001 FLAEMSE 930 CIRCLIP ®30 2
5 FO9  B1210H690301 REHHANAGIO3 NEEDLE ROLLER BEARING NA6903 2
6 FO9 B12016190304 iRni7%61903-2RS/P63 ROLLING BEARING 61903-2RS/P63 2

18



10
11
12
13
14
15
16
17
18
19
20
21
22
23

F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09
F09

53007P090000
B0417141504H
53100P090001
53004P090000
B0201060122H
53018J800200
53230J410100
656183000000
60101P090000
B0284060150A
080243000030
63800P090000
52019U110100
08052J000000
43070D010020
B0109060126H
055513000010

EIEEEHE
BHiIREGM14x1.5
[EIEEIREEM
SEERIHIPIR
$ZETM6x12

fRE

SERETI R
PRI R

S

#EETM6x15.2
HBp12.5%p24%1.5
[EimEssa
SEERENE
EAZEM10%1.25
iR TE M2
NASLAZEIEEMEx12

HESRIEERS

SPACER

NUT M14x1.25

SWING ARM

CHAIN PROTECT BLOCK
SCREW M6x12

SPACER

ADJUSTER ASSY,CHAIN
CUSHION

DRIVE CHAIN COVER
SCREW M6x15.2
WASHER 12.5x¢24x1.5

REAR SHOCK ABSORBER ASSY

BUSH

CAP NUT M10x1.25

CLIP

BOLT M6x12

ADJUSTING LABEL,CHAIN

19

P R N B NN O DN P P NMNDNMNDN PP P R B



F10 [ REAR WHEEL ASSY.

NO. Poili;i_o” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F10  54004P090000 [EEthh REAR WHEEL AXLE 1
2 F10  54016P090000 ERENE REAR WHEEL LEFT COLLAR 1
3 F10  60200P100000 [EBR S B EHS LIP SEAL ASSY 38x62x7 1
4 F10 B08810006200 HE 062 CIRCLIP 62 1
5 F10 545535010000 #HE30x62%23.8 BEARING 30x62x23.8 1

20



© 00 N O

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10
F10

B190105300C0O
60006P090000
B04821012552
60310P180002
60002P250000
60001P100000
60015P250010
546225010000
B1403Z201100
54100P09001Z
44013D010002
B141108E180Z
54300K020000
54005P090001
55030P090001
B0282060208H
B02810601262
55720P090000
55710P100000
B0109060126H
55610P090000
08021K670000
B0417161504H
55043P090000
B141108E1800
B140208E1800

OBYZ Ll ¢p53%3.55
SEEThHE

B HHEAM10x1.25
48425255X-1x110
S0 AGLY

HEEOER
HEEDEEIRIEM10%1.25%41
ERENE

S

[EReBAMt
MRREE

M5Ma

[EREasy
FRERE
[EHzha e
1RETM6x20
#2ETMEx12
[ERIRME R L RE
[ERCIRIE R
/‘—\%%ﬁé@ﬁ’f@mmz
e E
HE(p16xp32x2
BHHIREM16x1.5
[ERAEBRAR
4MB130/80-18
MIA4130/80-18

SEAL RING 36.5x1.8

DRIVE SHAFT SLEEVE
SELF-LOCKING NUT M10x1.25
CHAIN 5255X-1x110

SPROCKET 46TEETH

DRUM SPROCKET MOUNTING
SPROCKET MOUNTING BOLT M10x1.25x41
REAR WHEEL DRIVE HUB DAMPER
AIR VALVE/RIM VALVE

REAR WHEEL

INNER TUBE STRIP

TUBE&TIRE 130/80-18

REAR WHEEL DUST SEAL

REAR WHEEL RIGHT COLLAR
REAR BRAKE DISC

SCREW M6x20

SCREW M6x12

REAR WHEEL ROTATION SENSOR MOUNTING

BASF
REAR WHEEL ROTATION SENSOR

BOLT M6x12
REAR BRAKE CALIPER MOUNTING PLATE
WASHER ¢16x(32x2

NUT M16x1.5

LIMMIT PLATE

TIRE 130/80-18

TUBE 130/80-18

21

P R R R R R R R R N O R R R R R RP R 00 R R R 0O R



F11 ZE%2 FRAME ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F11  B0159101356H #EHEM10x1.25%135 BOLT M10x1.25x135 1
2 F11  B0109080606H PEHEMBX60 BOLT M8x60 4
3 F11  57020P090000 A AERHENREM ENGINE LEFT FRONT MOUNTING PLATE 1
4 F11  57060P090000 A EIEPHE ENGINE BUFFER BUSH ASSY. 2
5 F11  57030P090000 ot arRiEREM ENGINE RIGHT FRONT MOUNTING PLATE 1

22



© 00 N O

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
32

F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11
F11

B04821012552
57100P09BHKW
B0159101556H
65532P09BG00
B0159101706H
58630P090000
57060P130000
B0109080206H
58640P090000
65618J000000
B01090601665
57041P090000
65618J130001
B0109080756H
59460P090000
58650P090000
B0159100606H
57008P090000
59470P090000
B0417080004H
57042P090000
B0407060005H
083443040000
59480P090000
B0107060806H
57013P090000
58760P090000
58760P090001

BHiIR-FM10x1.25
EIRIR A (BCHTERTE)
BZFEM10x1.25x155
RIS (MREBG)
7N EIREM10x1.25%170
R fREREH
EAINBIE P ER M
IZHEM8X20

B AEEREMH
PIRIGERERER
EIRIEMEx16

ke s 2]

PRI ARER

IZHEMBXT5

RS RS R
B LiEREH
7NAIA =R M10%1.25%60
RaNA R
RS R
ShntEsVE

FRAS%K

HEEM6

KITZBRATE
BECREERE

7N A =THIEIEMEX80
R LR
PRI R

JAE B2 3

SELF-LOCKING NUT M10x1.25

FRAME ASSY.FOR NEW SIDE STAND

BOLT M10x1.25x155

FRAME DECORATIVE COVER,MATT BLACK BG
BOLT M10x1.25x170

ENGINE LEFT REAR MOUNTING PLATE
ENGINE BUFFER BUSH ASSY.

BOLT M8x20

ENGINE RIGHT REAR MOUNTING PLATE
CUSHION

BOLT M6x16

WIRE CLIP I

RUBBER CUSHION

BOLT M8x75

LEFT DECORATIVE BOARD MOUNTING SEAT
ENGINE LEFT UPPER MOUNTING PLATE
BOLT M10x1.25x%60

ENGINE RIGHT UPPER MOUNTING PLATE
RIGHT DECORATIVE BOARD MOUNTING SEAT
NUT M8

RIGHT WIRE CLIP

NUT M6

BUSH

STICK COIL MOUNTING BRACKET

BOLT M6X80

LEFT WIRE CLIP |

SEAT MOUNTING BRACKET

SEAT MOUI\{glNG BRACKET

P PR R R R R RPN P R R P R NDMNPRP OO ERER AN PRPR PR NP RPN

start vin ZBNP09004LBB30226



Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
33 F11  B02810601262 I2ETM6E%12 SCREW M6x12-8.8-ZG 4
34 F11  51103V030000 e R B RUBBER RING 2
35 F11  51024P090000 T RSB EEBRAR LIMMIT PLATE,LEFT 1
36 F11  B0109060126H NALE=HEIEEMEX12 BOLT M6x12 1
37 F11  51025P090000 AREEERRAMR LIMMIT PLATE,RIGHT 1

24



F12 FRIZEaEQ HIFEMAIN STAND&SIDE STAND&PEDAL ASSY.

25



N

0o N o o b

9A

11
12
13
14
15
16
17
18A
19
20
21
22
23
24
25

26

F12
F12

F12

F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12
F12

F12

58610P090000
08001L340000

58601P090000

58602H010001
58221H170000
B04031212514
B07000001204
08021P250000
58700P0900KW
91170N070000
B02810501462
57005P280100
57010P280000
B0703000060H
B02830600862
57005K010200
B0417101254H
58520P090001
58507P090000
58280J00035Z
58502P090000
582623000000
B090406032BH
B090002012AH
B0703000060H

43504E070001

BIRPEE IR R
e o)

BB LT E9-¢12x14.5-
926x2

LIl s et
HEEGRIRE
HEEIEAM12x1.25
SHEERE Q12
BRI

BRIR A BCHEDR)
EAFEIRK TR
#EFEM5%0.8x14
BELRIIRET

b Gl sl

BE6

12£TM6x8
ERIEEEIEEM10%1.25%35
BE8EM10x1.25
HREIR A

HRIEE IR

[ERIEE A

i

A (IEELEPRY)
HiM6x32
FFOH2x12

HE6

RiPR

LEFT FRONT FOOTREST
FOOTREST MOUNTING BOLT

FRONT FOOTREST BUSH ¢9-912%x14.5-¢26%2

FRONT FOOTREST RUBBER CUSHION
FOOTREST RUBBER SLEEVE
NUT M12x1.25

SPRING WASHER 12

SIDE STAND PLATE WASHER
SIDE STAND ASSY

SIDE STAND SWITCH

SCREW M5x0.8x14

SIDE STAND MOUNTING BOLT
SIDESTAND TENSION SPRING
WASHER ®6

SCREW M6x8

BOLT M10x1.25x35

NUT M10 X 1.25

MAIN STAND ASSY

BUFFER

REAR FOOTREST ASSY.
HOOK, MID STAND SPRING
WASHER

PIN SHAFT 6x32

COTTER PIN 2x12

WASHER 6

DAMPER

26

N RN N NN R R NN PR R P R NP P P P RPN

=

start vin ZBNP09004LBB30226

start vin ZBNP09001MBB30217

for vehicle vin before
ZBNP09001MBB30217



F13 Bit4%etR FRONT FENDER ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F13  65150P09B210 RIS RIRAB M (2IRTEB2) FRONT FENDER,BLACK B2 1  B2-TT-CJ
2 F13  B0200050102G A SLIBETM5 %10 SCREW M5x10 4
3 F13  B0400050005G HERM5 NUT M5 4
4 F13  B0109060126H NALE=HIEEMEX12 BOLT M6x12 1
5 F13  65112J820000 BRIEES BRAKE HOSE CLIP 1

27



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 F13  B01090601665 IZHEM6EX16 BOLT M6x16 1
7 F13  B02051005062 A7 A EESLIRETM10x50 SCREW M10x50 2
8 F13  B0407060005H 12EM6 NUT M6 3

10 F13  45710P100000 BUECIRIE RS FRONT WHEEL ROTATION SENSOR 1

11 F13  43283P100010 #H5011.5%06%0.4 WASHER ¢11.5x¢6x0.4 1

12 F13  B0200060122G RS IZETM6EX 12 SCREW M6x12 2

13 F13  B0407060005G 12FFM6 NUT M6 2

14 F13  B0703000060G HE6 WASHER ¢6 2

28



F14 }A#RSIDE COVER ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F14  65438P090000 BRI ENGINE LEFT DECORATIVE BOARD I 1
2 F14  65436P090000 BRI ENGINE LEFT DECORATIVE BOARD | 1
3 F14  B02830501262 BEHEMEx12 SCREW M5x12 5
4 F14  B0284060150A 125TM6x15.2 SCREW M6x15.2 2
5 F14  65437P090000 RN AR ENGINE RIGHT DECORATIVE BOARD || 1
6 F14  65439P090000 B AR ENGINE RIGHT DECORATIVE BOARD | 1
7 F14  B01090602065 #EETM6x20 BOLT M6X20 2

29



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
8 F14 531865010010 fRE SPACER BUSH 2
9 F14 570395010000 BRRE RUBBER CUSHION 2

10  F14 65601P09B200  ZoifiR(BSEEEB2) ;E'I:JKSI’E'SE COVER BLACK B2,WITHOUT 1 B2-TT-CJ

10 F14  65601P09002Z PR (2 EREB2) H AT LEFT SIDE COVER,BLACK B2,WITH STICKER 1  B2-TT-CJ

11 F14  65602P09B200 GIFR(IEZIREB?2) E'TGICH}IESI'Q'DE COVER.BLACK B2 WITHOUT 1 B2-TT-CJ

11 F14 65602P09002Z GIPIREZIREB2)HENEE RIGHT SIDE COVER,BLACK B2,WITH STICKER 1 B2-TT-CJ

12 F14  05543P090001 P 48 bR IMPERIALE IMPERIALE LABEL 2

30



F15-1 BXTEMXTTAIL COVER&TURN SIGNAL LIGHT

NO. PO;?_O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F15 1 65731P090000 [EERIRATER REAR FENDER FRONT PART 1
2  F15_1 B0284060190A #E£TM6x19.2 SCREW M6x19.2 2
3 F15 1 B0284060150A 12£TM6x15.2 SCREW M6x15.2 4
4 F15 1 81700P090000 EREMET REAR RIGHT TURN SIGNAL LIGHT 1
5  F15_1 82000P090000 =4 TAIL LIGHT 1
6  F15 1 B04170600044 BSERM6 NUT M6 4

31



10
11
12
13
14
15
16

17

17
18
19
20
21
22

F15_1
F15_1
F15 1
F15 1
F15_1
F15_1
F15_1
F15 1
F15 1
F15 1

F15 1

F15_1
F15_1
F15_1
F15_1
F15 1
F15 1

65741P090000
82900P090000
B0703000050H
B0O700000050H
B0400050005H
B0109060126H
08305B400100
81500P090000
865008720001
08252P090000

58481P090000

58481P090001
B0407060005H
65719P090000
655173900001

B240121200F0
B240138200F0

SRR EER
KEERKT
B D5
SHEERE D5
ZAV=ELEAS VS

NALE=EIREMEX12

RIE=S
[EEHEERT
[RRE3E
[EhRRESZ 2R

EARREEEER

Jr A Ja B AR
NAEZEIREM6
[t E SR INsER
KITHE
12V10WITiE
12V21/5WHT38

REAR FENDER TAIL PART

REAR LICENSE LAMP

WASHER 5

SPRING WASHER 5

NUT M5

BOLT M6x12

BUSH

REAR LEFT TURN SIGNAL LIGHT
REAR REFECTOR

REAR LINCENSE MOUNTING PLATE

REAR FOOTREST CONNECTING BOARD

REAR FOOTREST CONNECTING BOARD
NUT M6

REAR FENDER SUPPORT BRACKET
HEADLIGHT BRACKET BUSH

BULB 12V10W

BULB 12Vv21/5W

32

P PR N R N NN R R

=

P N N P DN

Need to change together with
58481P090001 + 58260P090003 +

58280P090001

start vin ZBNP09000LBB72490



F15_2 [5ifetR REAR FENDER ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1  F15 2 B02810801662 1ZHEMBx16 BOLT M8x16 6
2 F15 2 65740P09B210 [EHEIRIRE (IR EB2) REAR FENDER ASSYK,BLACK B2 1  B2-TT-CJ
3 F15 2 65770P090000 R R BIIIERA1 REAR FENDER FRONT SUPPORT BRACKET Il 1
4  F15_2 52018J800000 = ESRIBETI M8x25 SCREW M8x25 2
5 F15 2 65720P090000 e RRET IR R B REAR FENDER FRONT SUPPORT BRACKET 1
6 F15 2 B04171000042 SEE/NAE=EMRIREM10 NUT M10 6

33



© 0 N

10

12
13
14
15
16
17
17
18
19
20

F15_2
F15_2
F15 2
F15 2
F15_2
F15_2
F15_2
F15 2
F15 2
F15 2
F15_2
F15_2
F15_2
F15 2
F15 2
F15 2

58260P090001
58260P090003
B0109060126H
52011P090000
B02051008062
B0205100606H
B0205100166H
B0703000100H
58850P090100
B0109080456H
B0417080004H
58280P090000
58280P090001
58860P090100
52226K110000
57044P090000

sl et e

I 5 B P LA
NASLA=EIREMEx12
RF

M7 AIEETM10x80
A7 A EIESLIEETM10%60
M7 AEESLIZETM10x16
BE10

LR RIIRAE M
TNAEIE=MHIZFEM8x45
SEnESIVE
AEEEAN

A J i e 2H A
FLEAKIIRAM
REAE

Bk

LEFT REAR FOOTREST ASSY
LEFT REAR FOOTREST ASSY
BOLT M6x12

GRAB RAIL

SCREW M10x80

SCREW M10x60

SCREW M10x16

WASHER 10

LEFT DECORATIVE BOARD
BOLT M8x45

NUT M8

RIGHT REAR FOOTREST ASSY
RIGHT REAR FOOTREST ASSY
RIGHT DECORATIVE BOARD
BUSH

RUBBER PLUG

34

N N P P P NN P ODN A DNMNDN P PP BB

start vin ZBNP09000LBB72490

start vin ZBNP09000LBB72490



F16 ¥TER{YFE LIGHT & SPEEDOMETER ASSY.

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F16  70000P090004 INEBR(ATERER) METER ASSY 1
2 F16 656183820000 RIS AR RUBBER PAD 2
3 F16 140035040010 BieE LHE UPPER RADIATOR COLLAR 2
4 F16  40022P090000 HARAET CLUTCH WIRE CLIP 1
5 F16  B0109060256H BEHEMEx25 BOLT M6x25 2

35



© ©O© 00 N O

10

12
12
13
14
15
15
16
17
18
19
20
21
22

F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16
F16

57012P090000
B0109050166H
80000P09B200
08510P090100
08510P090101
08345P090000
08331P090000
08335P090001
08335P090002
B0109080456H
81100P090000
08520P090100
08520P090101
81300P090000
B240103200F0
B240131200F0
B240121200F0
80016P09B200
80002P090000
80008G530000

i 575
IZFEM5x16

BIRRIT F2IREB2)
IR S oRIR B
IR SZZRIR B
= RIFER

1R

KI5z BB

RAT 3 v

INAIA=HIRIEM8X45

BIACHEERT
AR R ZAN
BRI SRS ZAN
RIAEEEIXT

12V35/35W = xS

12V5WHEFZ
12VIOWYT8

RIFRKT I5 7SR (2EREB2)

BIFRKTIT =
BIFRKTXTHE(ST16)

THROTTLE WIRE CLIP

BOLT M5x16

HEADLIGHT,BLACK B2
HEADLIGHT LEFT BRACKET
HEADLIGHT LEFT BRACKET
PROTECT CUSHION

RUBBER MAD

HEAD LIGHT BRACKET COVER
HEAD LIGHT BRACKET COVER
BOLT M8x45

FRONT LEFT TURN SIGNAL LIGHT
HEADLIGHT RIGHT BRACKET
HEADLIGHT RIGHT BRACKET
FRONT RIGHT TURN SIGNAL LIGHT
BULB 12V35/35W

BULB 12V5W

BULB 12vV10W

HEADLIGHT REAR COVER
HEADLIGHT COVER

HEAD LIGHT RIM

36

P P R, N R R R P R RPN MNDDDEDNR R R MNPR

start vin ZBNP09002NBD42903

start vin ZBNP09014MBC58234

start vin ZBNP09002NBD42903



F17 EA88 ELECTRICAL EQUIPMENT ASSY.

37



F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17
F17

F17

951007750000
B0109060126H
96200P090000
96200P090001
B0109060256H
299064540000
58790P090001

AC-YTX9-BS(HW)

58750P090000
58752P090000
58752J00000A
94400N140000
59450P090000
989015010000
91210P270000
59420P090000
940005010000
B02810501462
B0407060005H
96C00P100PO1
B01090601665
96400J670000
96700K060000
88000P090000
B02810602562
58660P090000
92000P090002

92000P090009

N
NASLE=HIREMEx12
BEE&R120°
EEELR180°
NFRSLAZEIRIEMEX25
e

BEMaR e

EHith

EERSZZRAAM
EEHR S BRIER

e EhiRati
RITHEE 2S4S

B UIERFF K La e
EREIRAR

PSS

HREE RN
[EEN4kERES
12HEM5x0.8x14
NEIEZMEIREM6
ECU
TNFIE=THIZFEM6%16
D=

BEIIRE

E=%i]
1B£TM6%25-8.8-ZG
ABSZIEE

FRAIE AR

HORN

BOLT M6x12

IGNITION COIL

IGNITION COIL

BOLT M6x25

RECTIFIER

RECTIFIER PLATE

BATTERY YTX9-BS (HW)
BATTERY BRACKET
BRACKET PLATE

BATTERY SPONGE CUSHION
HEADLIGHT RELAY CONTROLLER
MOUNTING BRACKET
SENSOR RUBBER PAD

ROLL OVER SENSOR
STARTER RELAY MOUNTING PLATE
STARTER RELAY

SCREW M5x0.8x14

NUT M6

ECU

BOLT M6x16

FLASHER

START DIODE

LOCK ASSY

SCREW M6x25-8

ABS MOUNTING PLATE

MAIN WIRE HARNESS

MAIN WIRE HARNESS,WITH CAPACITOR

COUPLER 38

B RPN R R R N R NNPR R R R R R O R R P R P NRPR R R BR

=

fixing bolts' length are 25mm

fixing bolts' length are 25mm

for vehicle with capacitance



Position

NO. . CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
28 F17  92200P090000 FEIRZ POWER CABLE 1
29 F17  92300P090000 =y STARTER MOTOR LEAD 1
30 F17  92500P090000 Rk EARTH WIRE 1
31 F17  40098B450000 GBFLE BAND 3x150 3
32 F17  96003P250000 LY RUBBER CLIP 2
33 F17  58430J000000 SAH CLIP ASSY 3
34 F17  65833P160000 EFREG-26 CLIP 2
35 F17  65836P160000 &320-435 CLIP 2
36 F17  96001P360000 WREGEH BAND 6
37 F17  96002J000000 HEH200MM BAND 200MM 2
39 F17  88100P090000 FE RS POWER LOCK 1
40 F17  88400P090000 SEE FUEL TANK LOCK 1
41 F17  88800P090000 [EEEE SEAT LOCK 1
42 F17  88700P090000 LRSS HELMET LOCK 1
43 F17  88900P13090X $ARLEIR KEY NUT 1
44 F17  92058P060000 ABSF KX HHEF ABS SWITCH SOCKET 1
45 F17  B0703000060H $HhE6 WASHER ©6 2
47 F17  92150P090000 B 25 ZH 1 CAPACITANCE 1

39



F18 &t B4 ENGINE ANG ATTACHMENT ASSY.

NO. PO;?_O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F18 C2637008B400 K ENGINE ASSY 1 Q19-12 Malaysia market
2 F18 289005150020 TR Sk THROTTLE BODY ASSY 1
3 F18  28014P090000 MAPE MAP PIPE 1
4 F18 50307J140302 R 5E PLATE CLAMP 1
5 F18 280106220000 HSEDERES INTAKE PRESSURE SENSOR 1

40



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty
6 F18 B0109060126H NALE=ZEIEEMEX12 BOLT M6x12 1
7 F18  96911P090000 HSEDIEREESEE INTAKE PRESSURE SENSOR BRACKET 1
8 F18 B0407060005H INEE=MHIREM6 NUT M6 1
9 F18 B0109060256H NALE=HEIEEM6%25 BOLT M6x25 1
10 F18  08380P090000 TAETEM SHIFT PEDAL 1
11 F18 B0107060256H INASLA=THEEME6%25 BOLT M6X25 2
12 F18 280476030010 AR STEPPER MOTOR 1
13 F18 280756030001 TEIMIEERES THROTTLE POSITION SENSOR 1
14 F18 49016B350010 R HEP8.5%8x%0.6 PLATE CLAMP ¢8.5x8x0.6 1

41



F19 BEZETER TOOL KIT ASSY.

NO. PO;‘;'O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 F19  02100P090000 BEETHR TOOK KIT 1

42



F20Mg4E STICKER

D

Benelli

— Ly
Benelli
o _IMPERILY

Benelli

_—h 3

Benelli

Week 10

0 N NP

F20
F20
F20
F20

05532P09B200
05531P09B200
05512P09TTO00
05511P09TTO0

e AT
TR NATE
BIFRIbE
PRI

RIGHT STICKER,FUEL TANK
LEFT STICKER,FUEL TANK
RIGHT STICKER,SIDE COVER
LEFT STICKER,SIDE COVER

43

N

CJ-B2-TT
CJ-B2-TT
CJ-B2-TT
CJ-B2-TT



EO01 CYLINDER HEAD(SAL3% B4 K k)

9
NO. POZ?_O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E01 B0107060166H  #ZH:M6 X 16 BOLT M6x16 4
2 E01 100253090010 74T g BARREL-TYPE LINER 4
3 E01 100223090000  ZE ik PLUG BLOCK 4
A Eol 100166360000 i i EAkiin sk CR:I(SSVHE'I'RCYLINDER HEAD COVER DECORATIVE
5 Eol 100116360000 7l i EAkina IC_:IEF\;I'ECRYLINDER HEAD COVER DECORATIVE L
6 EO1 B0107060206H /7% =4 [HIMEF2M6 X 20 BOLT M6x20 4
7 E01 B0107060146H  #Z:M6 X 14 BOLT M6x14 2
8 E01 10901637B401 T 7% B (W) 5% 5) CYLINDER HEAD COVER,MATT BLACK 1
9 EO01 109026360000  {il % 25 25 4} P SEAL RING,CYLINDER HEAD COVER 1



E02 CYLINDER COVER ASSY (S#L#% % B AR)

I
N




© 0 N oo 0o~ W N

N NN N N NN R P P R R R R R R
o o0 N W N P O © 0 N o o M W N B O

EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02
EO02

280426030000
B0407060005H
120043070060
109276370000
B190104250A0
109266370000
109106370000
299072090020
150056090100
B190101000A0
109346360000
10905637B401
10004609001X
150283070000
B08000002800
100046360000
120202140000
299073050010
109136360000
B0107050126H
109146360000
10915637B401
100513070020
150013070000
B0107060226H
B0107060256H

R

2 RE6

WK BRFEM6 X 35
BESE AT
O [%42.5x1.8
B F

KA TE

HE T 28
OB % £} 5
AREESpiERES

AL AU L (ML 3)

LXK MR A

O % £ [#20x2.5

4828
KA TEE

Ol ux4:} 8 27.4%2.AF

KAEFENGK

JEAR

B FEMBEx 12
R 75 O Y ]
RS % (W% S2)
PR

e 6

B FEMEX22
IRAEME%25

CLIP ASSY

NUT M6

STUD BOLT M6x35

INLET PIPE ASSY

O RING 42.5x1.8

PAPER PAD HEAT INSULATION BODY
BUMPER BLOCK

SPARK PLUG

TAPER STOPPER

O RING

VALVE SEAL ASSY

CYLINDER HEAD,MATT BLACK
SHORT STUD BOLTS

O RING 20x2.5

RING 28

SPARK PLUG COVER

O RING 27.4%x2.4F

SPARK PLUG

PRESS PLATE

BOLT M5x12

SEAL RING, CHAIN WHEEL COVER
CHAIN WHEEL COVER,MATT BLACK
CLAMP

WASHER ®6

BOLT M6x22

BOLT M6x25

N PR PR R R N R R PR R RP R NREPE NN R O R, N R NDDNPR



Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
27  EO02 200086030000 5 4d8x8 PIN ®8X8 2
28  EO2 B02050613464 P/ FEIRETM6X134 SCREW M6X134 2
29  EO02 109076370000 AT 26 H Y CYLINDER HEAD GASKET 1
30  EO02 280013320000 i fLjdas TEMPRETURE SENSOR 1
31 EO02 289035110010 Mgyl 52 FUEL INJECTOR 1
32 EO02 289046360000 gy 2% i 444 FUEL INJECTOR SEAT 1
33  EO02 B0107050126H  1Z42M5x12 BOLT M5x12 2



E03 VALVE MECHANISM SUB-ASSEMBLY (B2S P14 2 5R)

Position

NO. OO CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E03 129186370000 <[] VALVE,INTAKE 1
2 E03 129216360000 /|35 VALVE SPRING SEAT 2
3 E03 129256370000 /<[]y % SPRING,VALVE,INNER 2
4 E03 129266370000 /| ]4hansE VALVE SPRING,OUTER 2
5 E03 129226360000 |14k SPLIT CONE,VALVE 4



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 EO3 129336360000 |15 b VALVE SPRING PLATE 2
7 E03 129346360000 /SR 4L INTAKE VALVE ROCKER ARM 1
8 E03 B0107100256H  #24£M10X 25 BOLT M10x25 1
9 E03 129356360000  HEAFR 411 EXHAUST VALVE ROCKER ARM 1
10  EO3 129036360000 kb iELS CHAIN WHEEL,CAMSHAFT 1
11 EO3 129166360000 A 7 fil ROCKER SHAFT,INTAKE 1
12 EO3 129176360000  HEA 7 bl ROCKER SHAFT,EXHAUST 1
13 EO3 129096370000  ["#ph4H 1 CAMSHAFT ASSY 1
14  EO3 129196370000 5[] VALVE,EXHAUST 1



E04 STRAINER UNIT ASSEMBLY (IERHESIHLE 4 S RR)

NO. PO;';'O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E04 B0O107060256H M6 X 25 BOLT M6x25 2
2 E04 149035150030  4M<4k &L ()  CAMSHAFT CHAIN TENSIONER,MATT BLACK 1

3 EO4 140176030000 £ WASHER 1



Position

NO. . CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
4 E04 140064320000 = PEEHIRAT TIMING CHAIN GUIDE(INTAKE SIDE) BOLT 1
5 E04 149016360000 3= SHEMR A1 TIMING CHAIN GUIDE(INTAKE SIDE) 1
6 E04 149046360000  IERTHE%% TIMING CHAIN 1
7 E04 149026360000  Fl| SR 2 1E TIMING CHAIN GUIDE(EXHAUST SIDE) 1



E05 PISTON,CONNECTING ROD & CRANKSHAFT ASSY (3 23T ih &l P45 8 2 B R)

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 EO05 179366370000 i ZEFF AL PISTON RING ASSY 1
2 EO05 179136370000  j%%E PISTON 1
3 EO05 179146370000 i ZE4Y PIN,PISTON 1
4 EO05 179155050000 3% ZE4Y 4 CIRCLIP PISTON PIN 2
5 EO5 B190101700A0  OBUZEIFE1.8x17 O-RING 1.8X17 1



Position

NO. . CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 EO05 179256370000 Pk BALANCE SHAFT 1
7 EO05 B11120404012 P KEY 1
8 EO05 179406360000  “Pfiijhh ik b6 2H 4 BALANCE SHAFT GEAR ASSY 1
9 EO05 170066110000  #u}: WASHER 1
10  EO5 160103420100  #Z2KFM12x1.25 NUT M12x1.25 1
11 EO05 170044320000  SAVEAIHIEEE M14X1  NUT M14x1 1
12 EO5 170106030010  K#p3kfE WASHER 1
13 EO05 170026360000  #u 4 WASHER 2
14  EO5 170065050000 4k KEY 1
15  EO05 1790163700KW il % AT 2HAF (M14 X 1) CRANKSHAFT ASSY,M14x1 1
16  EO5 B11130080025  Z§E8x7x25 KEY 8x7x25 1
17  EO05 179336360000 ik sk TOOTHED SPROCKET 1
18 EO05 179316360000 B &% EA¥iE CLUTCH GEAR 1
19  EO05 179326360000  HLIHIZE L BhikEe OIL PUMP GEAR 1
20  EO5 170035040000  #(11) WASHER(II) 1
21 EO05 170025040000  #Fi(1) WASHER(I) 1
22 EO05 170015040110 g%l 'S B BEM16 X 1 NUT M16x1 1



E06 CYLINDER ASSY (SfL1&45 M )

[

:'l =
—

T

/((*%

/

I,:/Ili
i
(!
41

= —

as
\\:%__/
| [ 1T

\\!
1]

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E06 150016090000  SEf7446x10x16 DOWEL PIN 6x10x16 2
2 E06 139056360000  JijEHt BUMPER BLOCK 1
3 E06 13901637B401 ST A4 (5 2 ) CYLINDER ASSY,MATT BLACK 1
4 E06 139026360000 SR CYLINDER GASKET 1
5 E06 170236090000  xE{ifH10.5x13x13 DOWEL PIN 10.5x13x13 2



E07 CRANKCASE ASSY (Hi i85 4y 5 5K)




© 00 N o o A~ w N =

NN N NN R R R R R R R R R R
o 00 A W N P O © © N O 0o A W N P O

EOQ7

EOQ7

EOQ7
EOQ7
EO7
EOQ7
EQ7
EOQ7
EOQ7
EOQ7
EO7
EOQ7
EQ7
EOQ7
EOQ7
EO7
EOQ7
EQ7
EQ7
EOQ7
EOQ7
EO7
EO7
EQ7
EQ7
EOQ7
EOQ7

15005637B401

15005637B40A

150056090100
B0107060756H
150166090010
150025040000
150235150000
210093090000
B0103060106H
B190102030B0
159124410000
B0205050166H
159196360000
159216360000
B190102240A0
159256360000
159106360000
120096090000
B04821012552
B0107060606H
B12016030402
150056110000
150066110000
159076360000
150045040H00
150035040000
B0201060126H

dh A AL T4 (%) LEFT &RIGHT CRANKCASE ASSY,MATT BLACK

A HLIN T 24 (WG 5% ) LEFT &RIGHT CRANKCASE ASSY,MATT BLACK

R 28

IBFE M6X75
H#EZZM10x1
HE=

iES)

E

9248 M6x10
OZBYRE|20.3x2.65
14 L I 25

#2£T M5x16
ML I 8 2%
O7%1}E22.4x1.8
INEBURY. S S
WSk e
#/510.5x19.8x2
H B BEM10 X 1. 25

12+ M6%60

BB /GB/T276
YRVEIBR T2 AR04 /PRI 79

R 1

HBL N
il

0 5
R
24T M6x12

TAPER STOPPER
BOLT M6X75

TAPER STOPPER M10X1

OIL SEAL 1

OIL SEAL

OIL SEAL COVER
BOLT M6X10

O RING 20.3X2.65
GEARSHIFT SENSOR
BOLT M5X16
THROTTLE PLUG
OIL FILTER

O RING 22.4x1.8
PLUG SCREW
DOUBLE END STUDS
WASHER 10.5x19.8x2
NUT M10x1.25

BOLT M6x60

BEARING GB/T276 6304/P53 72

BEARING BUSH |
BEARING BUSH I
GROMMET
SCREW

SEALING GASKET
SCREW M6x12

A A DM P P P NN PR P NP P P OB R

'—\
S

a r B = N N DN

start vin ZBNP09001LBC44331



Position

no. PO CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
27 EO7 150035150000 il & R AR 1T BEARING PRESS PLATEIL 5
28 EO7 B12016020310 &z BEARING 1
29 EO7 160073070000 i DOWEL PIN 2
30 EO7 B12016632201 fi?éﬁﬂg‘%/ 127663/22/RS/ BEARING GBIT27663/22/RSIP6CO 1
31 EO07 21010405002X i fir k44T LIMIT BLOCK NAIL 1
31  EO7 159286360000  [Rfz44T LIMIT BLOCK NAIL 1
32 E07 B12016020507 ézgﬁfﬂgggg 3226 BEARING /GB/T276 6205/P6 1 startvin ZBNPO9001LBC44331
33 E07 B12016000405 ?ﬁif@%ﬁgﬁe BEARING GB/T276 6004/P6 1
34 EO7 B12016190503 iﬁiﬂ%g‘%/ 1276 (61905/C3 pEARING GBIT276(61905/C3) 1
35 E07 159136360000 i HOSE,BREATHER 1
36  EO7 100066090100  $EFZZEM14x1.5x10 TAPER STOPPER M14x1.5x10 1
37 EO7 150066360000  jof i 52 4 FILTER CASING 1
38  EO7 150016360000 & H GASKET FITS BOX 1
39 EO7 159266360010 < 42 (b M4 BRACKET,BLACK 1
40  EO7 BO107060146H 124 M6x14 BOLT M6x14 2
41 EO7 B1308040100H 44 424T M4x10 SCREW WASHER M4x10 6
42 EO7 150126030100 44T @3x13 RIVET ¢3x13 1
43 EO7 159166360000 W% [ JE AR BREATHER VALVE RETAINER 1
44 EO7 159116360000 I ] 4% 4 BREATHER VALVE GASKET 1
45 EO7 BO107060146H 124 M6x14 BOLT M6x14 2
46  EO7 159276360000 %44 4z CAMSHAFT CHAIN GUIDE 1
47 EO7 B190101500A0  O%![ O RING 1
48 EO7 B190101250A0  O![Ed12.5%1.8 O RING ®12.5%1.8 1



E08 GEAR SHIFT MECHANISM ASSEMBLY (28 & # R HLAE 2 S RR)

28

o
N




Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 EO8 219016360000 A&t ZH 14 SPINDLE COMP.,GEARSHIFT 1
2 EO08 B0107060206H  #Z44M6 X 20 BOLT M6x20 1
3 EO08 219344410000 A WASHER 1
4 EO8 219386360000  |hzhE R STOPPER LEVER SPRING 1
5 EO08 210416030010  FRREE4I{F: STOPPER LEVER 1
6 EO08 219334410000  #H - WASHER 1
7 EO08 210014410000  ji#piE4T STAR WHEEL SCREW 1
8 EO08 210366030000 3% SHIFT DRUM CAM 1
9 EO08 219336360000 ki SPACER 1
10  EO08 210356030000  EAf74H DOWEL PIN 1
11  EO08 219056360000  AFfYEHL SHIFT DRUM 1
12 EO8 210313090000 fihi sk #i PROD SPRING 1
13 EO08 210323090000 A fih Sk SHIFT PROD 1
14  EO08 BOB0100015A0 i fH 54 ¢ 15 CIRCLIPS ¢15 1
15  EO8 210034410000 & SLEEVE 1
16  EO08 210133090000  jEHEHpE WASHER,THRUST 1
17  EO08 219216360000  EljHhLH4 COUNTERSHAFT ASSY 1
18  EO08 B190101900A0  OJE %4t O RING 1
19  EO8 210425150000  #HGEseEE COLLAR 1
20  EO8 219326230000  E# DRIVE SPROCKET 1
21  EO8 210445150000  fefds B SPLINE WASHER 1
22  EO8 210455150100  #EREMI8X 1 NUT M18x1 1
23 EO8 219085040000 & X fhl SHIFT FORK SHAFT | 1
24  EO8 219125040000  # X SHIFT FORK III 1
25  EO8 219105040000  # X SHIFT FORK | 1
26 E08 219136360000  FHh4H M PRIMARY SHAFT ASSY 1
27  EO8 219116230000  #& Xl SHIFT FORK II 1



NO. PO;';'O” CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES

28 EO8 219085040000 P SCH SHIFT FORK SHAFT | 1
29 EO8 B080100015A1 i +4E15 CIRCLIP 15 1



E09 ELECTRIC STARTER ASSY (#3145 &)

12

Position

NO. No. CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E09 B0107060326H  i#%#: M6x32 BOLT M6x32 2
2 E09 249016360010 S LA (W 2E) STARTER MOTOR ASSY,MATT BLACK 1
3 E09 B0207080168H  #%%] M8x16 SCREW M8x16 3
4 E09 299025130000 CHHE FLY WHEEL ASSY 1
5 E09 249146360000 FHL R B 14 e il STARTING MOTOR GEAR SHAFT 1



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 E09 249055150000  HEEEENER STARTER IDLE GEAR SHAFT 1
7 E09 249046360000  HEEHER STARTER IDLE GEAR 1
8 E09 240126360000 B A AR STARTER CLUTCH ASSY 1
9 E09 249076360000 2zl Ak EE 411 STARTING GEAR ASSY 1
10  EO09 299036360000 & T4 COIL ASSY 1
11 E09 B0205050166H 24T M5x16 BOLT M5x16 2
12 EO09 B0205060306H A 7~ 1 #24TM6x30 SCREW M6x30 3
13 EO09 249176360000  HLEFUiHE STARTING MOTOR GEAR 1



E10 LEFT COVER ASSY (E&4 8 mK)

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E10 B0107060256H  #Z44:M6 X 25 BOLT M6x25 9
2 E10 16006637B401  IERT W EESL G (W% 2) PLUG,MATT BLACK 1
3 E10 160085040000 Ol %} [ O RING 1
4 E10 160056030000  sEfr4y DOWEL PIN 2
5 E10 169206360000 5| HiZkJEMR1 EDUCIBLE LINE PLATE 1
6 E10 B0107060106H 2 k2M6X 10 BOLT M6x10 4



Position

NO. . CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
7 E10 B0107060326H  #ZF:M6 X 32 BOLT M6x32 2
8 E10 16005637B401 iUl gL o (L) PLUG COVER MAGNETO ,MATT BLACK 1
9 E10 160023050000  O%Yi% i &l O RUBBER RING 1
10  E10 B0107060286H  #Z42:M6 X 28 BOLT M6x28 2
11  E10 16905637B401 /i J5 2% (W Y 22) LEFT REAR COVER,MATT BLACK 1
12 E10 16902637B401 /5 (WG HE) LEFT COVER,MATT BLACK 1
13 E10 169216360000 5| HiZkJEMR2 EDUCIBLE LINE PLATE 1
14  E10 169076360000 /iy LEFT COVER GASKET 1



E11 RIGHT COVER ASSY (£ %4> 5 i)

NO. PO;?_O” CODE CN DESCRIPTION EN DESCRIPTION Oty NOTES
1 E11 B0107060386H  1R&M6x38 BOLT M6x38 2
2 E1l B0107060306H  #2#M6x30 BOLT M6x30 12
3 E1l B0205060306H P47 4247 M6x30 SCREW M6x30 3
4 E1l 16001637B401  HLjE % (W 22) OIL FILTER COVER,MATT BLACK 1
5 E1l 169226360000 O O RING 1



Position

NO. . CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 El1l 269095040000 ALy HAE OIL FILTER 1
7 E11 160083090000  yHTHFE/NaF A OIL LEVEL INDICATOR 1
8 E1l 159186360000  f#EFZEEM12x1.5 TAPER STOPPER M12X1.5 1
9 E11l 150166090010  $#EFZZEM10x1 TAPER STOPPER M10X1 1
10 El11 16910637B401 455 (MG 2E) RIGHT COVER,MATT BLACK 1
11 El1l 160056030000  sEfr4y DOWEL PIN 2
12 El1 169116360000  #57#Fr RIGHT COVER GASKET 1
13 El11 16007637B401  Jiny MR %E (W7 R) OIL FILLER PLUG,MATT BLACK 1
14  El11 160063070000  OZFUE18x3.5 O-RING18x3.5 1
15  E11 200034050000 4y 55 FFan CLUTCH PUSH LEVER SPRING 1
16  E11 B1212K121002  &%%h#&12x16x10 NEEDLE ROLLER BEARING 12X16X10 2
17  El11 200001050000 43 AT 3t CLUTCH PUSH LEVER OIL SEAL 1
18  E11 160126360010 AT 44240 14 CONTROL LEVER ASSEMBLY 1
19 E11 160136360000  fjp BENELLI LABEL 1



E12 CLUTCH SYSTEM(E 424 8 K)

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E12 209016360000  HE&=sEalEAN CLUTCH DRIVE HUB ASSEMBLY 1
2 E12 200025040000  {EiEHE WASHER,SPLINE 1
3 E12 209106360000  E&ESHEM CLUTCH COMPONENTS 1
4 E12 209076220000  E&=sMEIEAN CLUTCH HUB ASSEMBLY 1
5 E12 200065040000  IEEIEE STOP WASHER 1



Position

NO. o CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
6 E12 200075040000 4 X #ZREM16x1 NUT M16x1 1
7 E12 200115040000  EEEF2 FRICTION PLATE 2 1
8 E12 200125040010 BE&/EEH CLUTCH PLATE 4
8A  E12 200016360000 E&HEEH CLUTCH PLATE 2
9 E12 200325040000  EEERE1 FRICTION PLATE 1 1
10  E12 209096360000  BEEEHHT CLUTCH PULL ROD 1
11 E12 200123090030 V[ ikt K FLAT NEEDLE ROLLER BEARINGS 1
12 E12 200055040000  iRfRLEEH BOLT 4
13 E12 200116220000 EHEIHE CLUTCH SPRING 4
14  E12 200235040000  E&SEEMEIEREE CLUTCH DRIVEN HUB SEAT 1
15  E12 200115040010  FERE2 FRICTION PLATE 2 5
16  E12 200106220000  #FE WASHER 1
17 E12 200096220000 /oSS SPRING 1



E13 LUBRICATE SYSTEM (JE¥& A& B ER)

Position

NO. o, CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
1 E13 B0107060156H 2 M6x15 BOLT M6x15 1
2 E13 260066360000  JE R PRESS PLATE 1
3 E13 B08030000901  F 1449 CIRCLIP 9 1
4 E13 150036090000  #:}710.5x16.5x1.5 WASHER 10.5x16.5x1.5 1
5 E13 269106360000  HLIHIZE tife 41 OIL PUMP GEAR ASSEMBLY 1
6 E13 B02040601623  |Fili/NitkIRETM6 X 16 ~ SCREW M6x16 1
7 E13 B0107060306H  #Z:M6x30 BOLT M6x30 3
8 E13 269046230000 ALy % 4l OIL PUMP SHAFT 1



Position

NO. . CODE CN DESCRIPTION EN DESCRIPTION Qty NOTES
9 E13 260056360000 MLy ZE OIL PUMP COVER 1
10 E13 269066230000 RNEEE OIL PUMP INNER ROTOR 1
11  E13 269076230000  4}iEF OIL PUMP EXTERNAL ROTOR 1
12 E13 B091403008A1  £3x8 CYLINDRICAL PIN 3X8 2
13 E13 260046360000  HLih ik OIL PUMP BODY 1
14  E13 B210130138Y2 &4t PIN 1
15  E13 B09012501614  £42.5x16 CYLINDRICAL PIN 2.5x16 1
16 E13 260126360000 4y = OIL SHIELD 1
17  E13 260076360000 it /s [ 2 4 RELIEF VALVE ASSEMBLY 1
18  E13 B0107060356H  #Z4:M6x35 BOLT M6x35 1
19 E13 269016360000  HLiMZE4l 1t OIL PUMP ASSY 1



